http:/fwww. parsunpower.com 28 '3 I [IN) B A%

SEles
PARTS CATALOGUE

e 1c03) (B2

FAINBE RN NVFZRMB AR A
SUZHOU PARSUN POWER MACHINE CO.,LTD



El 3K
CONTENTS

I T .

BRACKET 1

I

BRACKET 2

BiA4— — — — — — — — — — — — — - — — — — — —— — —~

STEERING

KgERE— — —

UPPER CASING

Bl - — — — — — — o —— -

BOTTOM  COWLING

PR — — — — — — — — — — — — — — — — — — — — — — — _ -

CONTROL SYSTEM
KTEEAGLEA 4 1
LOWER CASING & DRIVE 1
KTEEAEAZY 1
LOWER CASING & DRIVE 2
Bl — — —
ELECTRICAL 1

B — — —
ELECTRICAL 2

MR~ — — — — — — — — — — — —

INTAKE

Rfdag — — —

CYLINDER & CRANKCASE

WEeEE - — — — — — — — — —

CRANKSHAFT & PISTON

Mg — — — — — — — — — — — — — — — — — — — — — — — — —

FUEL

B — — — —
STARTER

WEAHE — — — — — — — — — — — — — — — — — — — — — — — — —

TOP COWLING ASSY

WHEER - — — — — — — — — — — — — — — — — — — — — — — —

CARBURETOR ASSY

W - — — — — — — — —

FUEL TANK

1~3

4~3

6~1

§~9

10~11

12~13

14~16

17~18

19~120

21~1)

23~

25~16

17~18

29~30

31~31

Fap A mEy) — — — — — — — — — — — 404

ENGINE ASSY (REPAIR KIT)

BRIGEE) - — — — — — — — — — — — — — — — — — — — — — — _

APPENDIX 1 (REPAIR KIT)

BRIGES) — — — — — — — — — — — — — — — — — — — — —

APPENDIX 2 (REPAIR KIT)

FEEFREE - — — — — — — — — — — — — — — — — — — — — — — —

PARTS CATALOGUE INDEX



PAGE 01 OF 46

TELSR{F 3 1t

#5 1

BRACKET 1

A

PARTS NAME:




TBISE 4 it PAGE 02 OF 46
FEk4f |HE 1
PARTS NAME:  [BRACKET 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE |Z45S LB (X FHELH(EX) HE o
1 [F15-01010305-3 IR E TACKET, HANDLE )
) |TEIS-01010317 LV ES Tk SPRING, LOCKED HANDLE 1
3 |TEL15-01010315 I ek TILT CLAMP HANDLE ASSY |
4 |F15-01010104 WA AE WAVE WASHER )
5 |TE15-01010004 7 AT SCREW, FLAT HEXAGON )
6 |TE15-01010314 A PLATE, TILT STOPPER )
7 |TE15-01010316 LPES T SHAFT, LOCKED HANDLE !
g [TEI5-01010201 TS L RIGHT BRACKET, CLAVP 1
9 |B/T6184-M6 TAABEH Ao EEANS  [LOCKNUT Mo )
10 |68/197.1-6 THE 6 WASHER 6 3
11 [cB/T889.2M12x1.25 |5 a4t BEMI0x1. 25 LOCKING NUT M12x1. 25 I
17 [TE15-01010007 TALEER PLATE, THO HOLE 1
13 |6B/T6170-M6 ARG NUT Mo !
14 |GB/T848-6 ARG WASHER 6 !
15 [F25-01010104 TRk B SCREW, CLAP )
16 [F25-01010102 e e HANDLE, CLAVP )
17 |F4-01010005 HEMCE 24T RIVET, CLAMP HANDLE )
18 [F4-01010003 RREERE CLAMP PLATE )
19 |F15-01010006 g TUBE, BOLT 1
20 |IB/T9740. 1-M6 B R ARG NIPPLE, GREASE M6 3
1 |TE15-01010003 KRB BIG WASHER )
20 |785-01010003 WA EA BARTH WIRE 4 |
23 |6B/T823-M6x8 4/ L ATMox8 SCREW M6x8 !
24 |TE15-01010001 EibitE BUSH, BOLT 2
255 |TB1S-01010301 e BRACKET, ROTARY 1
26 [T36-01010325 G A E SPRING, LOCKING 1
27 |6B/197.1-8 T4 S WASHER § 1
28 |T36-01010326 GEPE TACKET, LOCK HOOK 1
29 [6B/T5783-N8x25 aVik a5 BOLT M8x25 !
30 |TE15-01010318 o 5T AR WASHER, LOCKED HANDLE |
31 |6B/T896-9 FoE g CIRCLIP 9 1
1) [TE15-01010304 LR B SHAFT, PULL ROD 1
33 [TE15-01010303 it g SPRING, PULL ROD 1
34 |TELS-01010302 RIS E BRACKET, PULL ROD 1
35 [TEL5-01010006 HARAEREL TORSION SPRING 1
36 [TE15-01010005 RARMFH LIMITING HANDLE, TILT 1
37 |6B/1896-5 FrodEs CIRCLIP § 3
38 |TEL5-01010305 G R FRA R ROD, LOCKED HANDLE 1
39 [TE15-01010101 LEd Xin 3 LEFT BRACKET (LAMP 1
40 |TE15-01010002 Kyt LONG BOLT 1
1 |TE1S-01010309 Lt SHART, INNER FRAME 1
40 |TB1S-01010311 ety SHAFT, OUTER FRAME 1
43 [TE15-01010312 THERAE SUPPORT BRACKET ASSY 1




TELSR{F 3 1t

AR

PAGE 03 OF 46

WL (HE 1

PARTS NAME:  [BRACKET 1

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SETH |EHES LB (X FHELH(EX) HE o

44 |TBI5-01010313 B SPRING, OUTER FRAME 1

45 |6B/15783-Me6x8 A AR 6x8 BOLT Mox8 1

46 |TE15-01010307 4t S EsME OUTER FRAME, LOCKED HANDLE 1

47 |TR15-01010310 NEAE BUSH, OUTER FRAME 1

48 |TE15-01010306 KX % SPRING, INNER FRAME )

49 |TE15-01010308 EFRNRAL INNER FRAME ASSY 1

50 [6B/T5782-M6x145 A 6x145 BOLT M6x145 |

51 |F15-01010400 f B TR A 41 4 LIMITATIVE ROD, TILT LOCK 1

52 |TE15-01010200 ERERRAE RIGHT CLAMP BRACKET ASSY !

53 |TE15-01010100 ERERRAL LEFT BRACKET CLAMP ASSY !




PAGE 04 OF 46

1,
)

TELS ¢ 3

~
| Sl
L} =
Il
o =
| =
imasd [==]
oo
I%
A
0 | =
== =]
‘m o ~
1} -
,W_A? (=1}

14




TELSZ 4%

PAGE 05 OF 46

FakE |#E0

PARTS NAME: | BRACKET 2

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS

HEEE |24 EAH (PR EhAHED %8 i
1 [TE15-01020001 AR BRACKET, HELM 1
) |GB/T9074. 14-M6x25 |7~ AR RNGX2S BOLT M6x25 7
3 |6B/197. 16 THES VASHER 6 7
4 |TE15-02000006 BE B A RUBBER SEAL, ABSORBER 1
5 |6B/197.1-§ T4ES WASHER § !
6 |TEL5-02000100 ERRE B ABSORBER ASSY !
7 |TE15-02000008 e GASKET, RUBBER )
g [TE15-02000007 WE BB PLATE, ABSORBER )
9 |6B/T889. 18 NS R RN LOCK NUT M8 )
10 |TEL5-02000010 U & I (AP, ABSORBER )
11 [Hma. sxe0 R AL 5x60 NYLON CLAMP 2. 5x60 )
17 |F15-00000006 FA 6x12 PIN 6x12 )
13 |TE15-02000009 WU 4 18X 105 BOLT, ABSORBER N8X105 )
14 |TBL5-01020002 iR SHAFT, HELM BRACKET I
15 [TE15-01000001 T RELE WASHER, ROTARY BRACKET 1
16 |TB15-01000002 RELR AR BUSH, ROTARY BRACKET 1
17 |TE15-01000003 41 B LOCKED BLOCK 1
18 |TE15-01000004 RETETHE BUSH, ROTARY BRACKET 1
19 |6B/T3452.1-39x2.4 |0/ 39x2. 4 0-RING 39x2. 4 1
20 [TE15-01000008 T ETHE WASHER, ROTARY BRACKET |
21 |TE15-00000002 ERESI T RIGHT COVER, ABSORBER !
22 |T15-00000006 EHERES MOUNT DAMPER !
23 |GB/T5782-M8x85 R 8x85 BOLT M8x85 )
24 |GB/T5782-8x60 7~ RNBx60 BOLT M8x60 1
25 [TE15-00000003 HIHE 5 DAMPER, FRONT 1
26 |TE15-00000001 ERESIT LEFT CASING, DAMPER 1
27 |6B/T6170-M8 AR NUT 8 3
28 [TEL5-02000011 EWNE EARTH WIRE 1
29 |6B/T820-Mbx12 IEZ Rt LW SCREW N6x12 1




TELST %

PAGE 06 OF 46

Riate  |BRAY
PARTS NAME:  [STEERING




TELS %

PAGE 07 OF 46

RakLt | BRAY

PARTS NAME: | STEERING

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH |FH8E 45 AR R %8 it
1 [T15-01020100 WITME A E THROTTLE CABLE ASSY 2
) {T20-01000011 HERE VAVE WAHSER )
3 (120-01000010 WY AE WAVE WASHER 1
4+ |TB15-01000005 FHrtE BUSH, HANDLE 1
5 |TELS-01030001 B A TILLER HANDLE 1
6 |120-01000012 [l SPRING, 1
7 (TE15-01000006 IHAEE DAMPER, HANDLE 1
g [TE15-01000007 IRE TS PLATE, HANDLE 1
9 |6B/197.1-8 THES WASHER 8 )
10 |6B/T9074. 14-M8x30 [N /EEEHE M8x30 BOLT M8x30 1
11 [6B/75782-M8x55 NEER N8xSS BOLT M8x55 1
17 [TE15-01030002 HAIH LEVER, THROTTLE 1
13 |GB/T6170-M6 NAEE N6 NUT M6 1
14 [TE15-01030003 BEEES FRICTION BLOCK ]
15 [F4-01090200 R A 1 KNOB ASSY, FRICTION ADJUSTING 1
16 |6B/T91-1. 6x12 Fo# 1. 6x12 COTTER PIN 1.6x12 1
17 |6B/T820-¥5x25 + 7R LB ATMSxDS SCREW N5x25 ]
18 [T15-01020300 Wby L H R A GRIP ASSY, TILLER HANDLE 1
19 |6B/T848-10 NAE L0 VASHER 10 )
20 [F4-01090007 F%%% SPRING 1
21 |F4-01090006 Wz BUSH 1
20 |TE15-01030000 B F WAL TILLER HANDLE ASSY 1




PAGE 08 OF 46

TELS 43

KERERHK

UPPER CAS

NG

I

A

PARTS NAME:

—
=
=
=
55]
(=)
=
IS=)
—
==
=
=




TELS 43

PAGE 09 OF 46

FHMAH | KEEERK
PARTS NAME:  [UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH 3483 B4 5 () B4R D %8 it
1 |B/T9074. 14-M6x30 [N AEE Mexd0 BOLT Méx30 )
) [TE15-02000015 HH k% NOZZLE 1
3 [F15-00000006 EA4 6x1) PIN 6x12 4
4 |6B/197.1-6 T4RE 6 VASHER 6 10
5 |TE15-02010000 FAUERAH SEAT ASY, EXHAUST NANIFOLD 1
6 |TE15-02010002 B B 4 GASKET, EXHAUST PIPE 1
7 |TE15-02010003 #ARE PIPE, EXHAUST 1
8 |cB/T9074. 14M6x20 [ AEE Mox20 BOLT M6x20 6
9 |cB/T9074. 14M6x25 [ MoxDS BOLT M6x25 4
10 |TE15-02000005 A LR UPPER SPACER, EXHAUST 1
11 |TE15-02000004 AR SEAL, EXHAUST i
1 |TE15-02000003 #meﬁ LOVER SPACER, EXHAUST |
13 |TE15-02000012 WA S GASKET, EXHAUST SEAT 1
14 |TE15-02000001L ﬁi Bk UPPER CASING L |
TE15-020000018 KEREE kG UPPER CASING
15 [B/197.1-8 THE § VASHER 8 6
16 [TB15-00000006 AR M8xS0 BOLT M8x50 6
17 [TE15-02000002 i prdtsk STOPPER, RUBBER 1
18 [TE15-02000016 Boh it BUSH, DRIVE SHAFT 1
19 [TB15-02000017 HERKE RUBBER BUSH 1
20 [0B/T893.1-30 AR B0 CIRCLIP 30 ! LONG SHAFT
21 [TBIS-02000001-1 |k bR Bk PLUG, UPPER CASTING 1
2 [TE15-02000018 B HS L Y JAN, EXHAUST SEAT 1




TELSE 4+ 3

PAGE 10 OF 46

A

K2

PARTS NAME:

BOTTOM COWLING




TELSE 4+ 3

PAGE 11 OF 46

Ziat |RE

PARTS NAME: |BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
AEEH S5 45 RS G %E it
1 [6B/T9074. 14-M6x25 [N AHERE Mex25 BOLT M6x25 1
) |TBL5-03000010 MEHEFM LOCKING HANDLE 1
3 [F15-05000022 MEHBFMERAZA BUSH A )
4 [F15-05000023 W AE WAVE WASHER 1
5 |TB15-03000011 TiB4 Kot LOCKING HOOK ASSY 1
6 |6B/T6170-M6 NAZE N6 NUT Mo 1
7 [TE15-03000012 YRR E SPRING, LOCKED HLOCK 1
§  [cB/T5783-Mex16 AR Moxl6 BOLT M6x16 5
g [F25-03000019 E ALY BRACKET ASSY, TENSTONAL SPRING | 1
10 |6B/197.1-6 THE VASHER 6 4
11 [120-04000008 wAEEE JACKET, THROTTLE CABLE 1
17 [TE15-03000001 k& BOTTOM COVLING 1
13 [F15-05000009 Rk NOZZLE, PLASTIC 1
14 [TE15-00000004 KEFHE DAMPER, BOTTOM CONLING 1
15 [TE15-03000002 THFHERE JACKET, SHIFT R0D 1
16 [F4-01090401 BRE A STOPER, HANG ROPE ASSY 1
17 [T15-01020003 SEF ALK ENGINE STOP SWITCH ASSY 1




TELSE 4+ 3

PAGE 12 OF 46

A

EHASR

PARTS NAME:

CONTROL SYSTENM




TELSE 4+ 3

PAGE 13 OF 46

FUHLT: |BHAS
PARTS NAME: [ CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
ikl S EAH (PR EhAHED %8 it
1 |TELS-03000004 e HANDLE, SHIFT 1
) |GB/T6172. 1-M6 ~ ARG NUT M6 1
3 |F15-05000035 HRER NUT, PLUNGER 1
4 |GB/T845-ST4.2x19 | TFAEA L AR ST4. 119 [SCREV $74, 2x19 )
5 [TE15-03000007 THREE ROCKER ARM, SHIFT ROD 1
6 |TE15-03000003 THERF SHIFT ROD 1
7 |6B/197.1-6 T4RS VASHER 6 5
g |TEL5-03000006 Ll BRACKET, SHIFT ROD 1
9 |GB/T9074. 14M6x20 [ FAEE Mox20 BOLT M6x20 3
10 |TE15-03000008 e 4 SPRING, SHIFT LEVER 1
11 |6B/T5783-M6x16 A AR Moxlo BOLT M6x16 1
1 |TE15-03000005 L YELER CAM PLATE, SHIFT 1
13 [F15-07000016 HITEHBEFE L JOINT, THROTTLE ACTUATOR 3
14 |T15-04000019 sl B LINK ROD, DETENT 1
15 |T15-04000021 Hp R % SPRING, DETENT 1
16 [T15-04000020 W BEED ROCKER B, DETENT 1
17 |T15-04000022 H o B VASHER, DETENT 1
18 [T15-04000800A W BAE A DETENT CABLE ASSY 1
19 |GB/T5782-M6x65 NEER M6x6S BOLT M6x65 1
20 |6B/T5783-M6x12 RAER Mox1 BOLT H6x12 1
2 {T15-04030001 TR BE R PLATE, THROTTLE ACTUATOR 1
20 |T15-04030003 IR BAE BUSH, THROTTLE ACTUATOR 1
23 |T15-04030004 wITEHB LIRS DRIVE PULLEY, THROTTLE 1
24 |TE15-05020001 B Y Ry PULLBY, THROTTLE CONTROL 1
25 [T15-04000014 s ER LINK ROD, THROTTLE 1
26 |T15-04030006 K% SPRING, DRIVE WHEEL 1




TELSE 4+ 3

PAGE 14 OF 46

A

KTRERE & BHZ4 1

PARTS NAME:

LOVER CASING & DRIVE I




TELSE 4+ 3

PAGE 15 OF 46

FHMLH | KTRERK & BH44 1
PARTS NAME:  [LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH |FH8E 45 AR R %E it
1 [cB/T845-ST4. 2x12 [T EAEA L HIEAT ST 0x10  [SCREW ST4. 2x1) )
) (TEL5-04000014 BH K PLASTIC COVER 1
3 [TELS-04000013 KETEHE SBAL, WATER TUBE |
4 |6B/T5782-M6xdS5 7~ A B MOx4S BOLT Méx4s 4
5 |6B/197.1-6 T4 VASHER 6 7
6 [TE15-04000015 KRRER PLATE, WATER PUP )
7 |TELS-04000012 ST HOUSING, WATER PUMP 1
g [TEL5-04000011 KEAR INSERT COVER, WATER PUMP 1
g [TE15-04000200 KEH TMPELLER, WATER PUMP 1
10 |TEL5-04000007 SR EE A GASKET, OUTER PLATE 1
11 [TE15-04000009 AR OUTER PLATE 1
17 |TE15-04000008 WHEEM COVER, 0IL SEAL 1
13 [TEL5-04000300L Tawat K DRIVE SHAFT ASSY L 1 L
TE15-04000300 awit DRIVE SHAFT ASSY 1 S
14 [F15-06000013 ik WOODRUEF KEY |
15 [F15-06020003 Wh b 20x30x6 0IL SEAL 20x30x6 p
16 [F15-06020002 THRERBA CYLINDRICAL BEARING 1
17 [F15-00000006 FH4 6x1) PIN 6x1) )
18 [TE15-04010000 IR ah B A 1 BASE, DRIVE SHAFT 1
19 |TEL5-04000002 KREEE BUSH, NYLON 1
20 INSK-F1420 A A F1420 NEEDLE BEARING F1420 1
21 |TELS-04010002 s 5 4 GASKET, DRIVER SHAFT BASE 1
20 [F25-04000007 RA4 4x10 PIN 4x10 1
23 |TE15-04010004 #AEEHE SEAL, WATER TUBE 1
24 [TE15-04010003 H#KEB HOSE B 1
25 [TE15-04010005 #AE M PLATE, VATER TUBE 1
26 |6B/T3783-M6x10 AR N6x10 BOLT M6x10 1
27 [TB15-04000003 KERRE SEAL, VATER TUBE 1
28 (GB/T845-ST4. 8x10 [T FHEA KL BERL ST4. 8x10  [SCREW ST4. 8x10 1
29 |TB15-04000006 HHER PLATE, NOZZLE 1
30 |TB15-04000004 EG e JACKET, BELLOWS 1
31 [TE15-04000100L RO AL L SHIFT CAM SHAFT ASSY L 1 L
TE15-040001008 THnRHAL S SHIFT CAM SHAFT ASSY S 1 S
3 (GB/T8YT.4-2.5x10  |REEMERHL 5x10 PIN 2. 5x10 1
33 [F4-03000023 Ei Al E SCREW PLUG 3
34 [F4-03000024 A ENE L e GASKET, SCREW PLUG 3
35 [TELS-04000001 KTRERK LOVER CASING 1
36 |F15-06000010-1 FREBERE T=0. 108X  [SHIM T:0. 10m 1
F15-06000010-5 EAERARRE T=0.302%  [SHIM T: 0. 30m
F15-06000010-6 TRERERR T=0.402%  |SHIM T: 0. 40mn
F15-06000010-7 ERERERE 1=0.502%  [SHIM T: 0. 50m
37 [NSK-HR30205] B4R T 5 A ROLLER BEARING 1
38 |F15-06010000 R4t FORVARD GEAR ASSY 1




TELSE 4+ 3

PAGE 16 OF 46

FHMLH | KTRERK & BH44 1
PARTS NAME:  [LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH | FHES LB (FX) FHAH(EX) HE o
39 [F15-06070004 BOBH PIN, CLUTCH !
40 [F15-06070003 NWELE CLUTCH, DOG 1
41 [F15-06070005 BABER RING, CLUTCH 1
42 [F15-06070006 THREE PLUNGER, SHIFT ROD 1
43 |P15-06070002 i SPRING, CLUTCH 1
44 |F15-06070001 Wikt SHAFT, PROPELLER |
45 [F15-06070007 ElEh ] WASHER, REVERSE GEAR 1
46 |F15-06080005 Kok GERA, REVERSE 1
47 [F15-06080006-1 BRERERE T=0.102%  [SHIM T: 0. 10m 1
F15-06080006-2 BIRERERK T=0.202%  |SHIM T: 0. 20m
F15-06080006-3 BRERARE T=0.302%  [SHIM T: 0. 30m
F15-06080006-4 BRERARE T=0.402%  [SHIN T: 0. 40m
F15-06080006-5 BIBERERE T=0.502%  [SHIM T: 0. 50
48 |6B/T276-6005 A& 6005 BEARING 6005 1
49 [6B/T9074. 14-M6x20  |AAEE Nox20 BOLT M6x20 )
50 [F15-06080002 KT 7AREOH EA 0-RING 4 1
ST |F15-06080003 AT RhE0PED 0-RING B 1
52 [TE15-06080001 KTRERKE COVER, LOVER CASING 1
53 [NSK-F1712 WA A HK1712 NEEDLE BEARING 1712 1
54 [F15-06080004 BRE A 17x30x6 0IL SEAL 17x30x6 )
55 [F15-06080000 KTEERKEAH COVER ASSY, LOWER CASING 1
56 |F15-06000020-1 THEth ALK WASHER, BEARING |
3T [TB15-04000018 Mk WASHER, PINION 1
58 [F15-06000009 MEBHER E T=1. 02 % SHIM T: 1. 20mm 1
59 [F15-06000011 MES PINION !
60 |F15-06000012 /M3 EHM8x NUT, PINTON M8x1 1
61 [TE15-04000010 PR T T S GASKET, OUTER PLATE 1




PAGE 17 OF 46

L |
R
W& |
= =
==
B | 3
= =2
= w| =
v | 2
o
| &5
| C | E
m....A?./L
wr
~
| =2
B =
| en
-
| =
W | A

b ! \
g S\ NS
Y Y

7




TESE A

PAGE 18 OF 46

FHELR: (KTRERK & BHZ4 2
PARTS NAME: |LOWER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH |2hke 45 AR %E 4
1 |TE15-02000013 KEREE BUSH, WATER TUBE 1
) [TEI5-02000014L & (ki) WATER TUBE (L) 1 L
TE15-020000148 KE (B%) WATER TUBE (5) §
3 |TEL5-04000016 i€ VATER SEAL 1
4 |TE15-04000017 A PLATE, WATER SEAL 1
5 [F15-00000006 FA 611 PIN 6x12 )
6 |GB/T97.1-8 T4H 8 WASHER 8 4
7 |GB/TO074. 14-M8x35 | A AR M8x3S BOLT M8x33 4
g |TELS-04000022 #ko WATER INLET 1
9 |6B/T818-45x12 TFEA LB Mox1) SCREW M5x12 1
10 [GB/T9074. 14-M6x20 | AR Mox20 BOLT M6x20 1
1 |6B/197.1-6 T4E ¢ VASHER 6 1
17 |6B/T861.1-6 W ELE 6 LOCKING WASHING 6 1
13 |TE15-04000021 KT AR ANODE 1
14 |F15-06000015 Btk SPACER, PROPELLER 1
15 [TE15-04020000 BRe R 1/47 x10 PROPELLER ASSY 3-9 1/4” x10” | 1
F20-04050000 AR Rk E3-9 1/47 X127 |PROPELLER ASSY 3-9 1/4” x12"
F15-06090000-11 AR R kAH3-9 1/47 x117  |PROPELLER ASSY 3-9 1/4” x11”
F15-06090000-8 ERERAEY 1/4 x8" PROPELLER ASSY 3-9 1/4” x§”
16 |6B/T96-10 AHE 10 BIG WASHER 10 |
17 |F15-06000016 viki vyl 3 SLOTTED NUT 1
18 [6B/T91-2. 5x20 Fog 05600 COTTER PIN 2. 5x20 1
19 [TE15-04000000L ATEEFKER (k) LOWER CASING ASSY (L) 1 L
TE15-040000008 KTREARE K (BH) LOVER CASING ASSY (S) S




TELSE 4 3

PAGE 19 OF 46

A

24 1

PARTS NAME:

ELECTRICAL 1

/

.
Wo————
a

T/\
I
X\




TELSE 4+ 3

PAGE 20 OF 46

FHMLH |BA 1
PARTS NAME: |ELECTRICAL 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
AESH |Z45e 4% (E X B4R G0 %E 4
1 [T15-04000012 ThER NUT, FLY WHELL 1
) [|T15-04000011 TH4E WASHER, FLY WHELL 1
3 [TE15-05000700 T FLYVHELL ASSY |
4 |GB/T5783-N6x14 7~ s RMex14 BOLT Méx14 )
5 |6B/197.1-6 T4 VASHER 6 4
6 |T85-01030006 %+ CLANP 1
7 [TE15-05000100 MEE B PULSER COIL ASSY 1
§  [0B/T9074. 14-M6x20 [ fAEEAE Mox20 BOLT M6x20 )
g [TEL5-05000200 e LAt STATOR COIL ASSY 1
10 [F15-07000004 TR+E% WOODRUFF KEY, FLY WHEEL 1




TELS 4+ 3

PAGE 21 OF 46

A

251

PARTS NAME:

ELECTRICAL 2




TELS 4

PAGE 22 OF 46

FHELH: [BA L
PARTS NAME:  [ELECTRICAL 2
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH |2hke 45 AR R %E 4
1 [6B/T9074, 14-M6x30  [X AR M6x30 BOLT M6x30 )
) |6B/197.1-6 THE 6 VASHER 6 7
3 [F-04120002 HEHE S DAMPER, FUEL TANK )
4 [TE15-05000300 B (DI UNIT ASSY 1
s [Pa-04120003 REBDE BUSH, ABSORBER )
6 |6B/T5783-M6x16 7 L B Mox16 BOLT M6x16 4
7 [136-04000023 %+ CLANP 1
g [|TE15-05000006 BRELE PLATE, IGNITION COIL ASSY 1
9 |6B/T5783-Mgx10 AR Mox10 BOLT M6x10 1
10 |F25-05000016 REEE CLAMP, NYLON 1
1 [TE15-05000400 BEAAH IGNITION COIL ASSY 1
17 [185-01030006 %+ CLAMP 1




PAGE 23 OF 46

TELSE 4+ 3

#AAY
INTAKE

A

PARTS NAME:




TELSE 4+ 3

PAGE 24 OF 46

FUHL: |#HARG
PARTS NAME:  |INTAKE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H (UGS LB (X FHAH(EX) HE 4
1 [T15-04050000 HA A INTAKE VALVE ASSY 1
) [6B/T97.1-6 THE 6 VASHER 6 5
3 [GB/T9074. 14-M6x20 |7 fasEAE Mex20 BOLT M6x20 3
4 [TEL5-05010000 o 4 1 CARBURETOR ASSY 1
5 |6B/T5782-M6x100 ~ AR Mox100 BOLT M6x100 )
6 |TASO-F404-19-035 |0 35.2x1.9 0-RING 35. 2x1. 9 !
7 |TBIS-05000500 #AHFRAN INTAKE SILENCER ASSY 1
g [6B/197.1-5 T4[E S WASHER )
g |6B/T818-M5x30 A AT MSx30 SCREW M5x30 )
10 |TEL-03000015 THERKE RUBBER SHEATH !
11 [TE15-03000014 BRT#EE ORIENTED BUSH, ATRCHOKE 1
17 |TE15-03000013 ARES i HANDLE, CHOKE 1
13 [6B/T818-M3x6 A L AT M3x6 SCREW M3x6 6
IV TR BELE WASHER, SPRING 3 b
15 [115-04050002 #AR R LIMITATIVE PLATE, VALVE )
16 [115-04050001 HER K PLATE, INTAKE VALVE 1
17 [115-04050100 B HIT WS RS INTAKE VALVE SEAL SEAT 1




PAGE 25 OF 46

TELS 4 i

bt s

CYLINDER & CRANKCASE

A

PARTS NAME:




TELS 4 it

PAGE 26 OF 46

FHkLt: |Ak b BEE
PARTS NAME: |CYLINDER & CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH |58 45 AR R %E it
1 |GB/T9074. 14-M6x25 | A AER N6x2S BOLT M6x25 4
2 |GB/T97.1-6 T4E 6 WASHER 6 2
3 |T15-04000004 TEEE COVER, THERMOSTAT |
4 |T15-04000003 TEEER GASKET, THERMOSTAT 1
5 |T15-04000010 A THERMOSTAT 1
6 |GB/T5783-M6x16 AR Moxl6 BOLT M6x16 6
7 [TBI5-05000003 KEER OUTER COVER, EXHAUST 1
g |TELS-05000002 KEERE 54 GASKET, OUTER COVER 1
g |T15-04000002 A ATGER NxIx35 BOLT M7x1x35 11
10 [BPRTHS KILE SPARK PLUG BPR7HS )
11 |TEL5-05000001 AhE CYLINDER COVER 1
12 |T15-04000100 Ahrhd i GASKET, CYLINDER HEAD 1
13 |6B/1819. 1-)5x15 TEETILEAT Msxls SCREW M5x15 1
14 |T15-04010103 IR ANODE, CRANKCASE 1
15 |T15-04010200 AR A WATER NOZZLE ASSY )
16 [TE15-050400004 HLAH B 44 CRANKCASE ASSY 1
17 |T15-04000013 e EEC CLIP SPRING € 4
18 |T15-04000005 B45%1. 5x7x21) HOSE 7x2. 5x212 )
19 |T15-04000031 A AR N8x60 BOLT M8x60 6
20 |6B/197.1-8 T4E 8 WASHER 8 6
1 |T15-04010202 k% NOZZLE, WATER 1
20 |F15-00000006 A 6x12 PIN 6x12 )
23 |TE15-00000005 KA GASKET, ENGINE 1
24 {T15-04010002 HAERE GASKET, EXHAUST COVER 2
25 |T15-04010003 #ANE INNER COVER, EXHAUST 1
26 |T15-04010501 #A0E OUTER COVER, BXHAUST 1
27 |GB/T9074. 14-M6x30 |7 AR N6x30 BOLT M6x30 13
28 |TL5-04000006 EA% 5x10x330 HOSE 5x10x330 1
29 [F15-04000003 G 2 NOZILE ASSY 1
30 |T15-04010500 #ANEAH OUTER COVER ASSY 1




PAGE 27 OF 46

TELSE 4

=
[
=
o}
2
(=2
==
B —
| =
=
== M
=\ =
= |
==
xu | =
=
| o=
B |




TELSE 4

PAGE 28 OF 46

FHMEAR  |d L EE
PARTS NAME:  [CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH | FHES LB (FX) FHAH(EX) HE o
1 |T15-04020107 dE 3 FPI 23x36x13-2 0IL SEAL 23X36X13-2 1
2 |T15-04020002 WA COVER PLATE, BEARING )
3 6205 LT FHRHA 6205 %4 BEARING 6205 LT 3
4 |T15-04020102 izt PIN CRANKSHAFT )
5 |T15-04020106 1 4 LD BLOCK, SWING D {
6 |115-04020103 EFHE R THRUST WASHER 4
7 [T15-040202014 #HF CONNECTING ROD )
8 |T15-04020108 RerHA NEEDLE BEARING )
9 |115-04020105 i S BLOCK, SWING C 1
10 |T15-04020300 B4 SEAL RETAINER ASSY 1
11 |T15-04020104 i AKB BLOCK, SWING B 1
12 |115-04020101 4 A BLOCK, SWING A 1
13 [T15-040201004 WA CRANKSHAFT ROD ASSY |
14 |115-04020001 eyl FIXED WASHER, CRANKSHAFT 1
15 (T15-04010402 R0 0-RING 1
16 [T15-04010403 HHF A 15:38x7 0IL SEAL A 25x38x7 1
17 |F15-04000008 FEWH 13x25x6 0IL SEAL 13x25x6 1
18 [TB15-05000601 EDLN CASING, 0IL SEAL 1
19 |6B/197.1-6 THE 6 WASHER 6 1
20 |6B/T3783-M6x16 A KRR Moxl6 BOLT Méx16 !
21 |T15-04020205 EELE WASHER, PISTON 4
22 [115-04020206 B R4 2x13.8 NEEDLE BEARING 2X13.8 50
23 [F15-07020003 EEHEE CIRCLIP 4
24 [F15-07020006 EEH PIN, PISTON !
25 |115-0402020 EE PISTON !
26 |T15-04020500 EERA PISTON RING ASSY )
27 |T15-04020400 EEAH PISTON ASSY !




PAGE 29 OF 46

TELSE 5 3

A

i:EED

FUEL

PARTS NAME:




TELSE 4+ 3

PAGE 30 OF 46

FHELR: (MG
PARTS NAME: |FUEL
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SHSE |gase EEAH () ERAH R e ki
1 |6B/T6170-M8 ARS8 NUT M8 1
) |T15-04000023 AR BRACKET, FILTER CUP 1
3 |B/197.1-6 T48 6 WASHER 6 2
4 |6B/T3783-Mex12 A AR Mox1) BOLT M6x12 1
s |F15-07080000 AR A FILTER CUP ASSY 1
6 |F15-07080001 &R BLEMENT, FILTER 1
7 |6B/13452.1-30. 5x1.8  [WEFMOA 32 5x1.8 0-RING 32.5x1.8 1
g |F15-07080002 AR CUP, FILTER 1
g [F4-04000030 HE k% CLIP SPRING B 4
10 |TE15-03000016 Whi% 5x10x300 HOSE 5x10x300 1
11 |F40-05000021 M e A E FIXED HOSE 10x5x300 1
12 |TB15-03000009 WbE B Lk SPACER, FUEL LINE FITTING 1
13 |6B/T9074. 14-M6x20 |75 A N6x20 BOLT M6x20 1
14 |F4-05000200 W 0 FUEL FITTING ASSY 1




PAGE 31 OF 46

TELSE 4+ 3

A

E#E

STARTER

PARTS NAME:




TELSE fr it

PAGE 32 OF 46

FHELR | BHE
PARTS NAME: | STARTER
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
HEEE |24 EAH (PR EhAHERD %8 i
1 |TL5-04070007 EEEY A WAHSER, START WHEEL 1
) |F4-04130100 BRBERAE START HANDLE ASSY 1
3 [F25-05160021 FHHEE DAMPER, HANDLE |
4 [TE15-05030002 KHEHE SEAL, FORTHY RUBBER 1
5 |TE15-05030200 R &L RAH BRACKET, STARTER 1
6 |TE15-05030004 FEE Mo SQUARE NUT Mg )
7 |TE15-05030000 R B STARTER ASSY 1
§  |cB/T91-1. 6x18 Fos 1. 6x8 COTTER PIN 1. 6x18 1
g |T15-04070004 o EaE VASHER, DETENT 1
10 |T15-04070003 AR BNERE ROCKER, DETENT 1
1 |115-04070002 W BHE SPRING, DELENT 1
17 [TE15-05030100 BHENE CASING, STARTER 1
13 {T15-04070001 Ha g DETENT )
14 |B/T9074. 14-M6x20 |5 s N6x20 BOLT M6x20 3
15 |6B/197.1-6 T4E 6 WASHER 6 ;
16 |F15-07130107 WS SPRING, VOLUTE 1
17 |GB/T896-8 FodE § CIRCLIP 8 1
18 [F15-07130202 B+ PAWL, DRIVE 1
19 [F15-07130002 BABEREE SPRING, DRIVE PLATE !
20 [F15-07130001 BABER PLATE, DRIVE 1
2 [6B/T5783-M6x16 KAER Moxlo BOLT Méx16 1
20 [P4-04130013 BB ey BUSH, START ROPE )
23 |F15-07130205 B4l 18K START ROPE 4x1. 78m 1
4 [F15-07130201 B VHELL, START-UP 1
25 |F15-07130204 FHEMLEH LINK, PAVL |
26 [F15-07130203 4 SPRING, PAVL 1
27 |TB15-05030001 TRHF & DAMPER, SUPPORT 1
28 |GB/T9074. 14-M6x30 |~ AERE M6x3S BOLT M6x35 )
29 |TE15-05030003 EA% 5x10x200 HOSE 5x10x200 1




PAGE 33 OF 46

B4

TELSZ 4

A

PARTS NAME: ~ [TOP COWLING ASSY




TELSZ 4t

PAGE 34 OF 46

FHELR (TEAHR
PARTS NAME: |TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH |2hke 45 AR R %E it

1 |TE15-06000000 REAE TOP CONLING ASSY 1
) {T15-06000002 HERI PARSUN DECAL, TOP COVLING 1
3 |TE15-060000014 & TOP COWLING |
¢ |F15-12000004 ISHPH 17 15HP DECAL 1

F15-12000006 9. PR A7 e 9. 9HP DECAL 1
5 |GB/T818-M5x25 TFEA LA SCREW M5x25 )
6 |6B/T97.1-5 T4E 5 VASHER S 4
7 |F4-06000006 o WASHER, POTHOOK 1
g |F15-08000004 3 POTHOOK 1
9 [6B/T889. 1-MS A4 RS LOCKNUT M5 4
10 [TELS-060000094 MERAHEEZ BAFFLER COVER, TOP COWLING 1
11 |GB/T845-ST4.8x19  |TFMEA K FBRATST4. 819 [SCREW §74. 8x19 4
17 [T36-060000034 kR FRONT HOOK 1
13 |TE15-06000002 ELE e RUBBER SEAL, TOP COWLING |
14 |GB/T818-M5x14 TFEA KA1 SCREW M5x14 )
15 |TEL5-06000003 MEDEHE RUBBER SEAL, TOP COWLING 1




TELS 4

PAGE 35 OF 46

A

fhib &R

PARTS NAME:

CARBURETOR ASSY




TELS 4

PAGE 36 OF 46

Fakat |HBER
PARTS NAME: | CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH |2hke 45 AR R %E it
1 [TE15-05010000 oo 2 41 CARBURETOR ASSY 1
) |GB/T818-M4x10 A LETx10 SCREW Mdx10 4
3 |6B/193-4 BHAEY SPRING WASHER 4 12
4 |TE15-05010003 AR PLATE 1
5 |TE15-05010002 H GASKET 1
6 |6B/T818-M3x6 A L EAMx6 SCREW M3x6 4
7 |6B/T94.1-3 WHARS SPRING WASHER 3 4
g |TE15-05010004 B DAMPER, THROTTLE 1
g |TE15-05010006 WL STOP SCREW, THROTTLE 1
10 |TE15-05010007 WL EE SPRING, STOP SCREW 1
1 |TE15-05010019 BB SCREW, AR ADJUSTING 1
17 |TB15-05010005 REEAEE SPRING, AR ADJUSTING 1
13 |TE15-05010100 TR A% SWING LINK ASSY, THROTTLE 1
14 |TB15-05010103 W TEFE SPRING, SWING LINK 1
15 |TEL5-05010101 WITERA BUSH, SWING LINK 1
16 [TE15-05010102 B4 E WASHER, SWING SHAFT )
17 |6B/7896-4 oy CIRCLIP 4 )
18 |TBIS-05010203 BiEE SRPING, SWING SHAFT 1
19 |TE15-05010202 B BALL, SING SHAFT 1
20 [6B/T897. 2-2x10 PHERABEEAESN0  [PIN 2010 1
1 |TE15-05010204 WA TR LR ROCKERSWING LINK 1
22 |TE15-05010008 LR T AT JOINT, CHOKE LINKER 1
23 |TE15-05010205 LR T BAFFLE PLATE, CHOKE 1
24 |TE15-05010001 fl & AR BODY, CARBURETOR 1
25 |TB1S-05010013 SREE SPRING, NEEDLE VALVE 1
26 |TE15-05010012 41 NEEDLE VALVE 1
27 |TB15-05010010 TH% MAIN NOZZLE 1
28 |TE15-05010020 gl JET, AIR SLOW |
29 |TE15-05010009 T RUBBER (4P 1
30 |TE15-05010011 24 JET, MAIN 1
31 |TE15-05010201 BRTEA SWING LINK, CHOKE 1
3 |TE15-05010014 B4 PIN, FLOAT 1
33 |B/T818-M4x8 A L ATMdx SCREW 4x8 |
34 |TE15-05010015 BT FLOAT 1
35 |TE15-05010016 LB EHE 0-RING, CARBURETOR 1
36 |TE15-05010300 WARA FLOAT CHAMBER ASSY 1
37 |6B/T818-Mdx14 T L TM4x 14 SCREW Mdx14 4
38 |TB15-05010301 HARAR FLOAT CHAMBER 1
39 |TE15-05010017 BT H 4 GASKET, DRAIN BOLT 1
40 |TB15-05010018 4T SCREV, DRAIN 1
4 |T15-04060302 Mz L RE UPPER DIAPHRAGM 1
42 |T15-04060303 Wb R A4 GASKET, FUEL PUMP COVER 1
43 |GB/T6170-H3 aVik ik NUT M3 )




TELS 4

PAGE 37 OF 46

FHRELM | NHEBER
PARTS NAME: | CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H (UGS LB (X FHAH(EX) HE o
44 |T15-04060304 iSE COVER, FUEL PUMP 1
45 |T15-04060305 B UNILATERAL PLATE )
46 |GB/T818-M3xS 548 LA SCREW M3x5 )
47 |T15-04060307 W R TRE LOVER DIAPHRAGM |
48 |T15-04060308 BHRT & LOWER COVER, FUEL PUMP 1
49 |6B/T818-M4x22 A A L ATMAxD) SCREV M4x22 4




PAGE 38 OF 46

—

—

s

=

et

=

—_ | =

= o | =

1 =) —

= = | =

11 RS ==

:q% m
~—

| = =

| =

=H | e

| Sl

‘WU —~

_ -

,W_A? (=W

=5
j J

\/ SQ
s

|

|

|
-~

\

N




TES%

1

I

PAGE 39 OF 46

Fifrat |k (24
PARTS NAME: |OUTER FUEL TANK (24L)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEIH |Zuke 4% (E X B4R G0 %E 4
1 [F15-09000000 W LR 0IL TUBE ASSY 1
) [F15-10000000 A A% FUEL TANK ASSY 1
3 [F15-10010000 A =1 COVER ASSY, FUEL TANK 1
4 |0B/T818-M5x18 A L EAN5x18 SCREW , PAN HEAD M5x18 4
5 |6B/197.1-5 T4ES WASHER § 4
6 [F15-10020000 WEHER OLEOMETER ASSY 1
7 |F15-10000003 ft GASKET 1
g |F15-10000002 e STRAINER 1
9 [F15-10000001 A AR FUEL TANK 1 (241)
10 [F15-09020000 Wil LA (1) FUEL LIYE CONVECTOR (BNCINE SIDE, FRMALD) | 1
11 [s7133-13.3 BEEMEE 613.3 SINGLE LUG ENDLESS CLAMP 4
12 [F15-09000001 WA (910x06x82080) FUEL LINE A(10x96x2080) 1
13 [F15-09030000 Fm R PRIMER BULR ASSY !
14 |F15-09000002 B (910x96x850) FUEL LINE B(610x6x850) 1
15 [F15-09010000 WL (#) PUEL LIYE CONVECTOR (FUEL Tk SIDE, FRIALE)| 1




PAGE 40 OF 46

fF)

=\

i

P

R EAf (

ENGINE ASSY (REPAIR KIT)

TELS 4

A

PARTS NAME:




TELS 4

PAGE 41 OF 46

FHEAR | R GBE)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH |2hke 45 AR R %E 4
1 |TE15-05000000 KRR ENGINE ASSY 1
) [T15-04020107 dihE FPT 23K36X13-2 0IL SEAL 23x36x13-2 1
3 [T15-04020002 HAEM COVER PLATE, BEARING )
4 6205 LT B AAG0LT B4 BEARING 6205 LT 3
5 (T15-04020102 4 PIN, CRANKSHAFT )
6 |T15-04020106 44 FL KD BLOCK, SWING D 1
7 |T15-04020103 EHRE R THRUST WASHER 4
g |T15-040202014 it CONNECTING ROD 2
9 |T15-04020108 oA NEEDLE BEARING )
10 |T15-04020105 48 A3 C BLOCK, SWING C |
1 |T15-04020300 oI AL SEAL RETAINER ASSY 1
17 |T15-04020104 th 44 4B BLOCK, SWING B 1
13 |T15-04020101 4 LA BLOCK, SWING A 1
14 |T15-040201004 s A AL CRANKSHAFT ROD ASSY 1
15 [T15-04020205 EELE WASHER, PISTON 4
16 |115-04020206 X138 NEEDLE BEARING 2X13.8 50
17 [F15-07020005 FEHLE CIRCLIP 4
18 |F15-07020006 EEH PIN, PISTON )
19 |T15-04020202 T PISTON )
20 |T15-04020500 & EIA PISTON RING ASSY )
1 |T15-04020400 EEA PISTON ASSY 2
20 (GB/TO074. 14-M6x25 | AR N6x2S BOLT M6x25 4
23 |6B/T97.1-6 THE § WASHER 6 4
24 [T15-04000004 TREE COVER, THERMOSTAT 1
25 |T15-04000003 TEEEY GASKET, THERMOSTAT 1
26 |T15-04000010 TinE THERMOSTAT 1
27 |6B/T5783-M6x16 Ak A Mox16 BOLT Méx16 7
28 [TBI5-05000003 KEER OUTER COVER, EXHAUST 1
29 |TE15-05000002 KE R GASKET, OUTER COVER !
30 |T15-04000002 NAMEER MTx1x35 BOLT M7x1x35 11
31 |BPRTHS KLE SPARK PLUG BPRTHS )
3 [TEL5-05000001 AhE CYLINDER COVER 1
33 |T15-04000100 At GASKET, CYLINDER HEAD 1
3 [6B/T819. 1-M5x15 +F AR AT MoxlS SCREW M5x15 1
35 |T15-04010103 il ek ANODE, CRANKCASE 1
36 |T15-04010200 K WATER NOZZLE ASSY )
37 [TE15-05020000 Ak 44 CRANKCASE ASSY 1
38 T15-04000013 e REC (LIP SPRING ¢ 4
39 |T15-04000005 EA% 1. 5x7x212 HOSE 7x2. 5x212 )
40 |T15-04000031 N N80 BOLT M8x60 6
41 [6B/T97.1-8 T4H 8 WASHER 8 6
49 |T15-04010202 b NOZZLE, VATER 1
43 |F15-00000006 LA 6x1) PIN 6x12 2




TELS 4t

PAGE 42 OF 46

FAMAR | kafl kAt EBe)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH |2hke 45 AR R %8 it
44 {T15-04010002 HAERR GASKET, EXHAUST COVER 2
45 |T15-04010003 #ANE INNER COVER, EXHAUST 1
46 |T15-04010501 #A50E OUTER COVER, EXHAUST 1
47 |6B/T9074. 14-N6x30 [N AR N6x30 BOLT M6x30 13
48 |T15-04000006 EA% 5x10x330 HOSE 5x10x330 !
49 [F15-04000005 i ik NOZILE ASSY 1
S0 {T15-04010500 #AN A OUTER COVER ASSY 1
51 |T15-04020001 B FIXED VASHER, CRANKSHAFT !
53 |T15-04010402 W R0 B 0-RING 1
53 |T15-04010403 WHEF A 25%38x7 OIL SEAL A 25x38x7 1
54 |F15-04000008 BI85 1350556 0IL SEAL 13x25x6 2
55 |TE15-05000601 CEDN CASING, 0IL SEAL 1




TELSE 43 Mt

PAGE 43 OF 46

A

HAL (BEZEH)

PARTS NAME:

APPENDIX 1 (REPAIR KIT)




TELSE 4% it

PAGE 44 OF 46

FHM4A | REL (BEER)
PARTS NAME: | APPENDIX 1 (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE |RiHEe B4R (EX) LK Hg it
1 [115-04000003 Hi % L GASKET, THERMOSTAT 1
) [TEI3-05000002 AE LR H A GASKET, OUTER COVER 1
3 [T15-04000100 Rl fr GASKET, CYLINDER HEAD 1
g [T15-04020107 dih 4t FPI23x36x13-) OIL SEAL 23x36x13- 1
s |TIS-04020002 BAZH COVER PLATE, BEARING )
6 [T15-04020001 W R FIXED WASHER, CRANKSHART 1
7 |T15-04010402 W T R0HE 0-RING 1
g [T15-04010403 A B 250387 0IL SEAL 4 25x38x7 1
g |F15-04000008 B3t 13x25%6 OIL SEAL 13x25x6 )
10 |7AS0 F404 19-036  |0EE 35.2x1.9 0-RING 35.2xL.9 1
11 |T15-04010002 HA E A GASKET, EXHAUST COVER )
17 |TE15-00000005 KRS GASKET, ENGINE I




PAGE 45 OF 46

TELSE 4

= o
— —
= \
(o] ~—
_ —~ ~— ~
| B i@
W = A\ vy @/ﬁm
B S e A v ) G-
ESY - \,,4/ - — e =2 o =
~— —_ @
=) oy -
ﬂhm m Vu m\Hv o A m. \ °
=l = o o @y o . o ﬁof? M Oo
B ) (f)w\,v \,\/ “o\r{ q ! ﬂ(\l:» A\ / ,\I&\ 0
\ 20 b y 11 0,
h.|h.~ == / #m\\ K\ 8 8 | J
e AML e
0 [ = = '
| ) il —
| e= /
B | &




TELSE 4

PAGE 40 OF 46

FHELR: |RR (BEEE)
PARTS NAME: | APPENDIX 2 (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H (UGS FHEAH (FX) ARG HE 4
1 [TB15-02010002 35 B AL GASKET, EXHAUST PIPE 1
) (TEL5-02000012 HE PG HD GASKET, EXHAUST SEAT 1
3 [TE15-02000013 KEBHE BUSH, WATER TUBE 1
¢+ [TE15-04000013 KETEHE SEAL, WATER TUBE 1
s (TE15-04000011 KEQE INSERT COVER, VATER PUNP |
6 [TE15-04000200 KEH IMPELLER, VATER PUMP 1
7 [TE15-04000007 SN b5 4 GASKET, OUTER PLATE |
g |TE15-0400009 M OUTER PLATE 1
g [TB15-0400008 WA COVER, OIL SEAL 1
10 |F15-06020003 Th5h 43k H20x30x6 OIL SEAL 20x30x6 )
11 |TE1S-04010004 BKE T HE SEAL, WATER TUBE I
12 |TB15-04010002 Th2f 40 8 55 4 GASKET, DRIVER SHAFT BASE 1
13 |TE15-04000003 KERRE SEAL, WATER TUBE ]
14 [F15-06080002 KT HAEE0REA 0-RING A 1
15 [F15-06080003 ATEKZOAER 0-RING B 1
16 [F15-06080004 ¥R 2 B T3 06 1L SEAL 17x30x6 )
17 [F4-03000024 AR GASKET, SCREW PLUG 3
18 |TE15-04000010 ST E S GASKET, OUTER PLATE 1




TELST 4 it

PAGE I OF II

Fakst  (RBEIREX
PARTS NAME: | PARTS CATALOGUE INDEX

EHRT R&/k5 RS R&/F5 FHRT RA&/IF5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
6205 LT 28-3 F15-06000016 18-17 F15-10010000 39-3
BPRTHS 26-10 F15-06000020-1 16-36 F15-10020000 39-6
(B/T276-6005 16-48 F15-06010000 15-38 F15-12000004 34-4
(B/T3452.1-32.5x1.8 307 F15-06020002 15-16 F15-12000006
(B/T3452.1-39x2.4  5-19 F15-06020003 15-15 F20-04050000 18-15
JASO-F404-19-035 24-6 F15-06070001 16-44 F25-01010102 2-16
IB/T9740. 1-M6 2-20 F15-06070002 16-43 F25-01010104 2-15
NSK-F1420 15-20 F15-06070003 16-40 F25-03000019 11-9
NSK-F1712 16-53 F15-06070004 16-39 F25-04000007 15-22
NSK-HR30205) 15-37 F15-06070005 16-41 F25-05000016 12-10
§7133-13.3 39-11 F15-06070006 16-42 F25-05160021 31-3
F4-01010003 2-18 F15-06070007 16-45 F40-05000021 30-11
F4-01010003 -17 F15-06080000 16-55
F4-01090006 -1 F15-06080002 16-30
F4-01090007 1-10 F15-06080003 16-51
F4-01090200 1-15 F15-06080004 16-54
F4-01090401 11-16 F15-06080005 16-46 T15-00000006 5-12
F4-03000023 15-33 F15-06080006-1 16-47 T15-01020003 11-17
F4-03000024 15-34 F15-06080006-2 T15-01020100 7-1
F4-04000030 30-9 F15-06080006-3 T15-01020300 7-18
F4-04120002 12-3 F15-06080006-4 T15-04000002 26-9
F4-04120003 12-5 F15-06080006-5 T15-04000003 26-4
F4-04130013 32-1) F15-06090000-11 18-15 T15-04000004 26-3
F4-04130100 3-1 F15-06090000-8 T15-04000005 26-18
F4-05000200 30-14 F15-07000004 20-10 T15-04000006 26-28
F4-06000006 34-7 F15-07000016 13-13 T15-04000010 26-5
F15-00000006 5-12 F15-07020005 18-13 T15-04000011 20-2

9-3 F15-07020006 18-24 T15-04000012 20-1

13-17 F15-07080000 30-5 T15-04000013 26-17

18-5 F15-07080001 30-6 T15-04000014 13-15

26-12 F15-07080002 30-8 T15-04000019 13-14
F15-01010006 2-19 F15-07130001 32-20 T15-04000020 13-16
F15-01010104 -4 F15-07130002 31-19 T15-04000021 13-15
F15-01010305-3 2-1 F15-07130107 32-16 T15-04000022 13-17
F15-01010400 3-51 F15-07130201 31-24 T15-04000023 30-2
F15-04000005 26-29 F15-07130202 32-18 T15-04000031 26-19
F15-04000008 218-17 F15-07130203 32-26 T15-04000100 26-11
F15-05000009 11-13 F15-07130204 32-15 T15-04000800A 13-18
F15-05000022 11-3 F15-07130205 32-13 T15-04010002 26-24
F15-05000023 11-4 F15-08000004 34-§ T15-04010003 26-25
F15-05000035 13-3 F15-09000000 39-1 T15-04010103 26-14
F15-06000009 16-58 F15-09000001 39-12 T15-04010200 26-15
F15-06000010-1 15-36 F15-09000002 39-14 T15-04010202 26-21
F15-06000010-5 F15-09010000 39-15 T15-04010402 28-15
F15-06000010-6 F15-09020000 39-10 T15-04010403 18-16
F15-06000010-7 F15-09030000 39-13 T15-04010500 26-30
F15-06000011 16-39 F15-10000000 39-2 T15-04010501 26-26
F15-06000012 16-60 F15-10000001 39-9 T15-04020001 18-14
F15-06000013 15-14 F15-10000002 39-8 T15-04020002 18-1
F15-06000015 18-14 F15-10000003 39-1 T15-04020100A 28-13




TELSE 14 M

PAGE 1T OF I

FHRT
PART N,

&5
PAGE/N0.

RS
PART X0.

T15-04020101
T15-04020102
T15-04020103
T15-04020104
T15-04020105
T15-04020106
T15-04020107
T15-04020108
T15-04020201A
T15-04020202

18-12
28-4
28-6
28-11
28-9
28-5
28-1
18-8
28-1
18-15

TE13-00000003
TE15-00000004
TE13-00000005
TE13-00000006
TE15-01000001
TE15-01000002
TE15-01000003
TE15-01000004
TE15-01000005
TE15-01000006

T15-04020205
T15-04020206
T15-04020300
T15-04020400
T15-04020500
T15-04030001
T15-04030003
T15-04030004
T15-04030006
T15-04050000

18-11
18-12
28-10
18-17
28-16
13-11
13-11
13-13
13-26
14-1

TE15-01000007
TE15-01000008
TE15-01010001
TE15-01010002
TE15-01010003
TE15-01010004
TE15-01010005
TE15-01010006
TE15-01010007
TE15-01010100

T15-04050001
T15-04050002
T15-04050100
T15-04060302
T15-04060303
T15-04060304
T15-04060305
T15-04060307
T15-04060308
T15-04070001

24-16
24-15
24-17
36-41
36-42
37-44
37-45
31-47
37-48
31-13

TE15-01010101
TE15-01010200
TE13-01010201
TE15-01010301
TE15-01010302
TE15-01010303
TE15-01010304
TE15-01010305
TE15-01010306
TE13-01010307

T15-04070002
T15-04070003
T15-04070004
T15-04070007
T15-06000002
T20-01000010
T20-01000011
T20-01000012
T20-04000008
136-01010325

3-11
32-10
32-9
3-1
34-1
1-3
1-1
7-
11-11
1-16

TE15-01010308
TE15-01010309
TE15-01010310
TE1S-01010311
TE15-01010312
TE15-01010313
TE15-01010314
TE15-01010315
TE15-01010316
TE15-01010317

T36-01010326
T36-04000023
T36-06000003A
T85-01010003
T85-01030006

TE13-00000001
TE13-00000002

2-18
12-1
34-12
1-12
20-6
12-11

3-16
-1

TE13-01010318
TE13-01020001
TE15-01020002
TE15-01030000
TE15-01030001
TE15-01030002
TE15-01030003
TE15-02000001L

1

1

TE13-02000001L-1

TE13-020000018

Rtk |RFERRER
PARTS NAME: | PARTS CATALOGUE INDEX
R&/F5 KT N&IFT
PAGE/NO. PART NO. PAGE/NO
5-15 TE15-02000002 9-17
11-14 TE15-02000003 9-12
26-13 TE15-02000004 9-11
9-16 TE15-02000005 9-10
5-13 TE15-02000006 -4
5-16 TE15-02000007 5-8
517 TE15-02000008 5-1
5-18 TE15-02000009 5-13
1-4 TE15-02000010 5-10
1-1 TE15-02000011 3-18
1-8 TE15-02000012 9-13
5-20 TE15-02000013 18-1
-4 TE15-02000014L 18-2
1-4(0 TE15-020000145
-1 TE15-02000015 9-1
1-5 TE15-02000016 9-18
1-36 TE15-02000017 9-19
1-35 TE15-02000018 9-11
1-12 TE15-02000100 5-
3-33 TE15-02010000 9-$
1-39 TE15-02010002 9-6
3-52 TE15-02010003 9-7
1-8 TE15-03000001 11-12
1-15 TE15-03000002 11-15
1-34 TE15-03000003 13-6
1-33 TE15-03000004 13-1
1-31 TE15-03000005 13-12
1-38 TE15-03000006 13-8
3-48 TE15-03000007 13-5
3-46 TE13-03000008 13-10
3-49 TE15-03000009 30-12
1-41 TE15-03000010 11-2
347 TE15-03000011 11-5
1-42 TE15-03000012 11-7
1-43 TE15-03000013 24-11
3-44 TE15-03000014 14-11
1-6 TE15-03000015 24-10
1-3 TE15-03000016 30-10
-7 TE15-04000000L 18-19
1- TE15-040000008
2-30 TE15-04000001 15-35
5-1 TE15-04000002 15-19
5-14 TE15-04000003 15-27
1-12 TE15-04000004 15-30
1-5 TE15-04000006 15-29
1-12 TE15-04000007 15-10
1-14 TE15-04000008 15-12
9-14 TE15-04000009 15-11
9-21 TE15-04000010 16-61
TE15-04000011 15-8




TELSE 4 it

PAGE I OF IN

A

FHEIREX

PARTS NAME:

PARTS CATALOGUE INDEX

THRE
PART N,

R/ F5
PAGE/NO.

KT
PART NO.

RA/f%
PAGE/N0.

ZHRE
PART N0,

RA/F%
PAGE/NO.

TE15-04000012
TE15-04000013
TE15-04000014
TE15-04000015
TE15-04000016
TE15-04000017
TE15-04000018
TE15-04000021
TE15-04000022
TE15-04000100L

15-1
15-3
15-2
15-6
18-3
18-4
16-57
18-13
18-8
15-31

TE15-05010018
TE15-05010019
TE15-05010020
TE15-05010100
TE15-05010101
TE15-05010102
TE15-05010103
TE15-05010201
TE15-05010202
TE15-05010203

36-40
36-11
36-28
36-13
36-13
36-16
36-14
36-31
36-19
36-18

TE15-040001008
TE15-04000200
TE15-04000300L
TE15-040003008
TE15-04010000
TE15-04010002
TE15-04010003
TE15-04010004
TE15-04010005
TE15-04020000

15-9
15-13

15-18
15-11
15-24
15-13
15-25
18-15

TE15-05010204
TE15-05010205
TE15-05010300
TE15-05010301
TE15-05020001
TE15-05030000
TE15-05030001
TE15-05030002
TE15-05030003
TE13-05030004

36-21
36-23
36-36
36-38
13-24
32-1

30-17
34

32-19
32-6

TE15-05000001
TE15-05000002
TE15-05000003
TE15-05000006
TE15-05000100
TE15-05000200
TE15-05000300
TE15-05000400
TE15-05000500
TE15-05000601

26-11
26-8
26-7
12-8
20-7
20-9
10-4
12-11
24-1
18-18

TE15-05030100
TE15-05030200
TE15-05040000A
TE15-06000000
TE15-06000001A
TE15-06000002
TE15-06000003
TE15-06000009A
TE15-06080001

3211
32-5
26-16
34-1
34-3
34-13
3415
34-10
16-52

TE15-05000700
TE15-05010000
TE15-05010000
TE15-05010001
TE15-05010002
TE15-05010003
TE15-05010004
TE15-05010005
TE15-05010006
TE15-05010007

20-3
24-4
36-1
36-24
36-5
36-4
36-8
36-12
36-9
36-10

TE15-05010008
TE15-05010009
TE15-05010010
TE15-05010011
TE15-05010012
TE15-05010013
TE15-05010014
TE15-05010015
TE15-05010016
TE15-05010017

36-22
36-29
36-27
36-30
36-26
36-25
36-32
36-34
36-35
36-39




	TE15(p001)目录
	TE15(P01-03)托架1 -1
	TE15(P01-03)托架1 -2
	TE15(P01-03)托架1 -3
	TE15(P04-05)托架2 -1
	TE15(P04-05)托架2 -2
	TE15(p06-07)操舵系统1
	TE15(p06-07)操舵系统2
	TE15(p08-09)水上装置1
	TE15(p08-09)水上装置2
	TE15(p10-11)底罩1
	TE15(p10-11)底罩2
	TE15(p12-13)控制系统1
	TE15(p12-13)控制系统2
	TE15(p14-16)水下装置1-1
	TE15(p14-16)水下装置1-2
	TE15(p14-16)水下装置1-3
	TE15(p17-18)水下装置2-1
	TE15(p17-18)水下装置2-2
	TE15(p19-20)电气1-1
	TE15(p19-20)电气1-2
	TE15(p21-22)电气2-1
	TE15(p21-22)电气2-2
	TE15(p23-24)进气系统1
	TE15(p23-24)进气系统2
	TE15(p25-26)气缸&曲轴箱1
	TE15(p25-26)气缸&曲轴箱2
	TE15(p27-28)曲轴活塞组件1
	TE15(p27-28)曲轴活塞组件2
	TE15(p29-30)燃油系统1
	TE15(p29-30)燃油系统2
	TE15(p31-32)启动器1
	TE15(p31-32)启动器2
	TE15(p33-34)顶罩1
	TE15(p33-34)顶罩2
	TE15(p35-37)化油器总成1
	TE15(p35-37)化油器总成2
	TE15(p35-37)化油器总成3
	TE15(p38-39)油箱1
	TE15(p38-39)油箱2
	TE15(p40-42)发动机头组件1
	TE15(p40-42)发动机头组件2
	TE15(p40-42)发动机头组件3
	TE15(p43-44)维修件1-1
	TE15(p43-44)维修件1-2
	TE15(p45-46)维修件2-1
	TE15(p45-46)维修件2-2
	TE15检索表1
	TE15检索表2
	TE15检索表3



